
VALID: 2026-01-01 - 2026-12-31
DATE: 2025-11-27 / FM

HD BALANCE - SPARE PARTS

ART: Description: Ext. Description: VKP 2026
10221 Pin                                     17,85
10790 Locking knob        snap-in Type 1      8,28
10795 Locking knob                            8,28
11038 STOP RING                               14,49
11039 Pin, gas spring                         9,06
11161 Gas spring standard                     138,95
12780 Bar, headrest       with bracket        62,62
12783 Profile             headrest bar        46,58
13712 Cover for Push bar  pair                116,18
13848 Lock sleeve,        brake handle        38,81
15443 Handrim 24" STAINLESS 87,72
15446 Handrim 24" SOFT GRIP 124,46
15491 Handrim 24" 6p ALU                     73,23
15492 Handrim 24" 6p STAINLESS 87,72
15493 Handrim 24" 6p SOFT GRIP 109,71
15592 Handrim 20" 6p STAINLESS 90,56
15593 Handrim 20" 6p SOFT GRIP 124,46
15652 Tyre 16" IA 2601                        24,84
16523 Piston                                  33,90
62181 Pin Seat Frame                          79,70
62182 Screw Seat Frame    Legrest             29,76
62191 Cover  PA black                              7,76
62192 Pin, frame joint                        8,80
62193 Guide, armrest                          15,01
62250 Flexi back sw38     with straps         432,11
62255 Flexi back +10cm    sw38 with straps    558,38
62361 Wire control, back  with wire           99,62
62362 Wire control, tilt  with wire           99,62
62369 Wire control, back  with wire           155,25
62431 Armrest rail        external            48,90
62448 Brace, side support front cramp         15,01
62463 Arm pad left, Pur                       80,21
62464 Arm pad right, Pur                      80,21
62530 Guide, antitip dev                      30,02
62541 Cross bar sw38                          61,58
62581 Antitip device 24"  BA / FO             87,98
62582 Antitip device 20"                      93,15
62681 Antitip device 16"  BA / FO             86,68
62720 Legrest right       excl. calf/footrest 310,50
62721 Legrest short left  excl. calf/footrest 331,20
62722 Legrest short right excl. calf/footrest 331,20
62723 Legrest long left   excl. calf/footrest 331,20
62724 Legrest long right  excl. calf/footrest 331,20
62725 Legrest left        excl. calf/footrest 310,50
62727 Tube, legrest short angle adj w. snap-in 56,93
62728 Tube, legrest std   angle adj w. snap-in 47,09
62729 Tube, legrest long  angle adj w. snap-in 56,93
62842 Calf Pad sw38 PUR   separate            110,75
62903 Footrest short sw38 left angle adj      146,19
62904 Footrest short sw38 right angle adj     146,19
62908 Footrest sw38       right angle adj     129,38
62909 Footrest sw38       left angle adj      129,38
62923 Footplate sw38-42   black               49,16

EURO PRICE LIST - HD REHAB AB

Ersatzteilpreisliste HD-Balance 2026



62940 Holder short, footpl with fork, right    132,74
62945 Holder short, footpl with fork, left     132,74
62956 FOOT PLATE sw38 cpl one piece           179,83
62991 Footplate Pad small                     45,28
63250 Flexi back sw42     with straps         432,11
63255 Flexi back +10cm    sw42 with straps    558,38
63271 Headrest Bracket cpl w. knob/housing Flat 92,89
63541 Cross bar sw42      aluminium           61,58
63836 Brace, calf pad                         15,01
63842 Calf Pad sw42 PUR   separate            110,75
63903 Footrest short sw42 left angle adj      146,19
63904 Footrest short sw42 right angle adj     146,19
63908 Footrest sw42       right angle adj     129,38
63909 Footrest sw42       left angle adj      129,38
63940 Holder, footplate   with fork, right    104,54
63945 Holder, footplate   with fork, left     104,54
64250 Flexi back sw46     with straps         432,11
64255 Flexi back +10cm    sw46 with straps    558,38
64541 Cross bar sw46      aluminium           61,58
64842 Calf Pad sw46-50 PUR separate            110,75
64903 Footrest short sw46 left angle adj      146,19
64904 Footrest short sw46 right angle adj     146,19
64908 Footrest sw46       right angle adj     129,38
64909 Footrest sw46       left angle adj      129,38
64923 Footplate sw46-50   black               49,16
64991 Footplate Pad Large                     45,28
65250 Flexi back sw50     with straps         432,11
65255 Flexi back +10cm    sw50 with straps    558,38
65541 Cross bar sw50                          61,58
65761 Fastening cpl legres Fixed angle         116,44
65903 Footrest short sw50 left angle adj      146,19
65904 Footrest short sw50 right angle adj     146,19
65908 Footrest sw50       right angle adj     129,38
65909 Footrest sw50       left angle adj      129,38
67061 Washer, tilt plate                      6,73
67070 Adapter Forward     mounted             278,42
67110 User brake left     24"                 112,04
67117 Brake Pin 24" BA    HD Balance          21,22
67120 User brake right    24"                 112,04
67129 Brake bar 24/16                         27,17
67131 User brake 16" left                     112,04
67132 User brake 16" right                     112,04
67133 User brake 16" left Extended            116,44
67134 User brake 16" right Extended            116,44
67210 Fastening, wheel    24" Left / 16" Right 276,86
67216 Brake disc                              34,93
67219 Plate, wire                             16,30
67220 Fastening, wheel    24" Right / 16" Left 276,86
67227 Pin, axle                               25,88
67231 Pin left                                69,35
67232 Pin right                               69,35
67310 Castor 175 wide     175x43 PUR with fork 162,75
67314 Castor 200 Flexel   200x50 with fork    219,94
67315 Castor 125 narrow   125x27 rubber w fork 146,45
67316 Castors 175x28 cpl  with fork           193,80
67317 Castor 200x28       cpl with fork       193,80
67318 Castor 125x27 narrow with Extended Fork  285,66
67320 Fork, castor cpl    175-200 53mm        79,18
67331 Front Castors 175x43 boss 53mm Pur       84,87

Ersatzteilpreisliste HD-Balance 2026



67334 Wheel 5" rubber     125x27 boss 53mm    102,21
67336 Front Castors 175x28                     102,21
67337 Front Castors 200x28                     102,21
67338 Front Castors 200x50 Flexel tyre         146,45
67541 Axle, 24" HD Balance                     35,19
67581 Axle, 16" HD Balance                     35,19
67701 Gas spring cpl                          224,34
67705 Gas spring cpl      increased back angle 303,51
68120 Seat plate sw38     with lock rail      166,12
68122 Seat plate ext sw38 with lock rail      213,21
68130 Seat plate sw42     with lock rail      166,12
68132 Seat plate ext sw42 with lock rail      213,21
68140 Seat plate sw46     with lock rail      166,12
68142 Seat plate ext sw46 with lock rail      213,21
68150 Seat plate sw50     with lock rail      166,12
68152 Seat plate ext sw50 with lock rail      213,21
69141 Extension bar       headrest/Neckrest   93,15
69145 Bracket cpl         extension bar       61,58
69511 Table bracket left  incl. Pin           50,46
69512 Table bracket Right incl. pin           50,46
69513 Pin, table                              23,29
70224 Block                                   33,90
81103 Screw MRX 5X16                          1,81
81104 Screw MRX 5X10                          1,81
81106 Screw MRX 5X25   1,81
81114 Screw MFX 5x14                          1,29
81116 Screw MFX M5x20  SV.                     1,29
81121 Screw MRX 6x10 FZB                      1,81
81137 Screw MFT M6x16 fzb                     1,29
81138 Screw MFT M6x25 fzb                     2,07
81152 Screw MTX M5x35                     2,33
81154 Screw MRT M5x20                     9,57
81159 Screw MTX M5x35     Stainless A2 TORX   2,07
81191 Screw M6SF M8x16    black               2,07
81194 Screw M6SF M6x12 FZB                     2,07
81195 Screw M6SF M6x12 FZB                     2,07
81203 Screw MVBF M6x30 FZB                     1,81
81208 Screw M6S M8x70                         2,33
81212 Screw MVBF M6x30 FZB                     2,07
81216 Screw DIN 607 M8x55                     1,81
81217 Screw MVBF M6x16 FZB                     1,29
81223 Screw F6S M8x30                         1,29
81230 Screw MLC6S M8x16                       2,07
81237 Screw MC6S M4x10 FZB                     2,07
81245 Screw K6S M8x10 FZB                     1,81
81247 Screw MC6S M8x40 FZB                     1,81
81255 Screw M6S M8x75 FZB                     1,29
81256 Screw MVBF M6X20    black               2,33
81285 Screw MC6S M4x8 FZB                     1,81
81293 Screw K6S M6x10 SV. black               1,81
81294 Screw K6S M6x16 FZB                     1,81
81305 Screw SK6SS 6X6                         2,07
81310 Screw SK6SS 5X8                         2,07
81312 Screw P6SS M5x5                         2,07
81318 Screw P6SS 4x8                          1,81
81325 Screw P6SS M6x12                        2,07
81335 Screw MVBF M6x12 FZB                     1,29
81340 Screw K6S M6x30 FZB                     1,29
81342 Screw K6S M5x10     black               2,07

Ersatzteilpreisliste HD-Balance 2026



81344 Screw K6S M6x35     black               2,07
81345 Screw K6S M8x20 FZB                     2,07
81347 Screw M6S M6x35 FZB                     2,07
81349 Screw K6S M8x16 FZB                     2,07
81350 Screw K6S M8x16     black               2,07
81352 Screw MVBF M6x40 FZB                     1,29
81354 Screw K6S M6x12     black               2,04
81355 Screw K6S M6x20 sv                      1,81
81391 ADJUSTING SCREW                         1,81
81395 Screw MC6S M8x50 fzb                     1,81
81396 Screw MC6S M6x22 fzb                     1,81
81426 Screw TP 4,0x16     CSK head TORX       1,81
81427 Screw wood 5x16 poz                     2,07
81442 Blind Rivet 4,8x8   AL/ST               2,07
81443 Blind rivet         4,8x17x120          1,81
81444 Blind rivet 4.0x8   Aluminium           1,81
81445 Blind rivet 4.0x14  Aluminium           2,07
81446 Blind rivet         4,8x12x120          1,81
81447 Blind rivet 3.0x6   AL/ST               1,55
81448 Blind rivet         4,8x21x120          2,07
81449 Blind Rivet         4,8x16ST/ST         2,07
81452 Blind rivet 4,8x12  AL/ST               2,07
81453 Blind rivet 3,2x9,5                     2,07
81455 Blind Rivet 4,8x8   ST/ST               2,07
81462 Threaded rivet M6                       2,07
81505 Nut M6M 6 FZB                           2,59
81511 Nut M6M 10x1 brass                      2,07
81515 Nut ML6M M6 FZB                         2,07
81521 Locking nut M5                          2,07
81522 Locking nut M6                          10,09
81523 Locking nut M8 FZB                      1,81
81524 Locking nut M10                         1,81
81529 Nut DIN 986 M6 FZB                      1,81
81535 Tee nut M5x8 black                      1,81
81536 Tee nut M6x9 black                      2,07
81538 Weld Nut M4                             1,81
81543 Locking nut M8      DIN 6926 black      1,29
81545 Nut DIN 6926 M6 high                     5,43
81546 Locking nut M6                          5,43
81547 Locking nut M6      DIN 6923            5,43
81601 Washer BRB 5,3x10x1                     2,59
81602 Washer BRB6,4x12x1,5                     5,43
81603 Washer BRB8,4x16x1,5                     5,43
81607 Washer NB 6x16x1 FZB                     2,59
81615 Washer 10,2x18x1 FZB                     11,39
81620 Washer NB 6x19x1    black               5,43
81630 Washer NB 5x13x1                        8,28
81644 Washer PA, brake    22x18x0.5           5,43
81655 Washer M6 6.4x18x1.6 DIN 9021 black      2,59
81665 Washer PS 12x18x1.2                     6,73
81670 Washer pl. 23x3x6.5                     8,28
81671 Washer pl. 26x3x6.5                     8,28
81674 Washer plastic      25x5x8              8,28
81680 Washer pl. 15x15x6.5                     8,28
81714 Circlip RS-5                            1,55
81715 Circlip RS-6                            2,07
81731 Circlip SGA 10                          1,29
81732 Circlip SGA 20                          4,92
81735 Circlip SGA 12                          2,07

Ersatzteilpreisliste HD-Balance 2026



81736 Circlip SGA 17                          16,04
82159 Handle Softex                           8,28
82164 Cover, handle                           9,57
82435 Wire set, back      cpl with wire sleeve 40,11
82436 Wire set, tilt                          40,11
82445 Wire set, brake     HD Balance          42,44
82447 Wire set, brake +12                     63,65
82449 Wire sleeve - Brass 5,69
82469 Wire 1500mm                             19,41
85146 Tyre 24" PUR                            55,37
85161 Tube 16", Flexel 93,93
85167 Tyre 16" PUR                            96,77
10284-1      Handle with cover                       38,81
10288-9      Pin, brake handle                       6,99
11025-1      Screw bushing cpl                       24,32
11029-5      Adjusting screw     tilt lock unit      19,41
11038-5      STOP RING           Low model, Stainless 24,84
12780-1      HEAD CUSHION BARcpl EXTENDED 10 cm      105,05
12795-5      Profile, ext. bar                       38,81
13712-5      Cover for Push bar  3 pcs               248,14
15441-1      Spacers for Rims    std, cpl kit. 6p,   127,31
15442-9 Spacer, handrim 2,07
15449-2      Adapter, Hand rims  Shorter distance    82,80
15499-1      Adapter Handrims    inward positioned 6p 41,40
62105-6      Seat frame sw38     black, excl. seatpl. 548,03
62106-6      Seat frame sw38 cpl reinforced black    1110,04
62156-6      Seat frame sw38 cpl reinforced black    1498,16
62200-6      Back frame sw38     with brackets, black 298,86
62201-6      Back frame sw38     Reinforced, black   603,41
62231-6      Bracket, back std   black               17,85
62250-9      Screw kit cpl, Flexi                     15,01
62330-1      Side unit std left  with brake handle   155,25
62330-2      Side unit std right with brake handle   155,25
62330-5      Side Unit Extended  +12cm, Left         181,13
62330-6      Side Unit Extended  +12cm, Right        181,13
62336-1      Brake handle cpl                        56,93
62341-1      Push bar sw38       excl side units     76,33
62361-5      Wire control, back  +12cm with wire     124,46
62362-5      Wire control, tilt  +12 cm with wire    124,46
62365-1      Lever, wire control back                11,90
62365-2      Lever, wire control tilt                11,90
62392-1      Side Unit Left      Angle Adjustable    310,50
62392-2      Side Unit Right     Angle Adjustable    310,50
62394-9      Release button for  angle adj. push bar 41,40
62408-1      Armrest unit right  Soft                196,65
62408-5      Armrest unit low    Right               222,53
62409-1      Armrest unit left   Soft                196,65
62409-5      Armrest unit low    Left                222,53
62421-1      Pole, armrest left  w inner armrest rail 143,87
62421-2      Pole, armrest right w inner armrest rail 143,87
62434-1      Catch cpl with cover                     12,42
62446-1      Side Support Low    Right, Soft         130,15
62446-2      Side support plate  Low mod. right Soft 111,26
62447-1      Side Support Low    Left, Soft          130,15
62447-2      Side support plate  Low mod. left Soft  111,26
62448-5      Brace, side support rear cramp          15,01
62453-1      Post cpl with cap   without arm pad     87,72
62466-1      Arm pad wide left   Soft                145,94
62466-2      Arm pad wide right  Soft                145,94

Ersatzteilpreisliste HD-Balance 2026



62482-1      Side support left   ABS                 102,47
62482-2      Side support right  ABS                 102,47
62509-6      Wheel Frame 24 sw38 Reinforced          1334,37
62541-9      Screw kit cpl, Flexi                     20,70
62581-5      Antitip device 24"  XL - extra long     118,25
62608-6      Wheel Frame 16 sw38 Partially assembled 681,03
62609-6      Wheel Frame 16 sw38 Reinforced          1334,37
62731-5      Knee joint left cpl                     259,27
62732-5      Knee joint right cpl                     259,27
62733-5      Knee joint left     Releasable          336,89
62737-1      Locking pin         knee joint          18,37
62739-5      Pin, lock arm                           5,69
62746-3      Cover, knee joint   left, with printing 25,10
62746-4      Cover, knee joint   right, with printing 25,10
62865-1      Calf Pad one piece  sw38, Soft          224,08
62871-1      Bend, Calf Pad sw38 45,28
62986-1      Side support plate  left ABS            108,68
62986-2      Side support plate  right ABS           108,68
62987-1      Side support plate  left ABS            108,68
62987-2      Side support plate  right ABS           108,68
63105-6      Seat frame sw42     black, excl. seatpl. 548,03
63106-6      Seat frame sw42 cpl reinforced black    1110,04
63108-6      Seat frame +5cm sw42 black, excl. seatpl. 595,13
63200-6      Back frame sw42     with brackets, black 298,86
63201-6      Back frame sw42     Reinforced, black   603,41
63341-1      Push bar sw42       excl side units     76,33
63408-1      Armrest unit right  Wide pad            276,86
63408-5      Armrest Unit Wide   Low Right           297,56
63409-1      Armrest unit left   Wide pad            276,86
63409-5      Armrest Unit Wide   Low Left            297,56
63496-3      Fastening block Hemi Left                134,55
63496-4      Fastening block Hemi Right               134,55
63499-1      Fastening for Hemi. Left                256,16
63499-2      Fastening for Hemi. Right               256,16
63508-6      Wheel Frame 24 sw42 Partially assembled 681,03
63509-6      Wheel Frame 24 sw42 Reinforced          1334,37
63608-6      Wheel Frame 16 sw42 Partially assembled 681,03
63609-6      Wheel Frame 16 sw42 Reinforced          1334,37
63745-5      Pad, Knee joint                         16,56
63823-1      Bracket, calf pad L with lock device    61,58
63824-1      Bracket, calf pad R with lock device    61,58
63826-1      Washer              Calf pad bracket    13,20
63865-1      Calf Pad one piece  sw42, Soft          224,08
63871-1      Bend, Calf Pad sw42 with housing sw42-46 45,28
64105-6      Seat frame sw46     black, excl. seatpl. 548,03
64106-6      Seat frame sw46 cpl reinforced black    1110,04
64108-6      Seat frame +5cm sw46 black, excl. seatpl. 595,13
64200-6      Back frame sw46     with brackets, black 298,86
64201-6      Back frame sw46     Reinforced, black   603,41
64341-1      Push bar sw46       excl side units     76,33
64508-6      Wheel Frame 24 sw46 Partially assembled 681,03
64509-6      Wheel Frame 24 sw46 Reinforced          1334,37
64608-6      Wheel Frame 16 sw46 Partially assembled 681,03
64609-6      Wheel Frame 16 sw46 Reinforced          1334,37
64865-1      Calf Pad one piece  sw46, Soft          224,08
65105-6      Seat frame sw50     black, excl. seatpl. 548,03
65106-6      Seat frame sw50 cpl reinforced black    1165,41
65108-6      Seat frame +5cm sw50 black, excl. seatpl. 595,13
65200-6      Back frame sw50     with brackets, black 298,86

Ersatzteilpreisliste HD-Balance 2026



65201-6      Back frame sw50     Reinforced, black   603,41
65341-1      Push bar sw50       excl side units     76,33
65508-6      Wheel Frame 24 sw50 Partially assembled 681,03
65509-6      Wheel Frame 24 sw50 Partially assembled 1431,15
65608-6      Wheel Frame 16 sw50 Partially assembled 681,03
65609-6      Wheel Frame 16 sw50 Reinforced          1431,15
65766-1      Tube Legrest, Fixed 90º std                     54,34
65766-2      Tube Legrest, Fixed 90º short                     59,51
65766-3      Tube Legrest, Fixed 90º long                     59,51
65767-1      Tube Legrest, Fixed 105º std                     54,34
65767-2      Tube Legrest, Fixed 105º short                     59,51
65767-3      Tube Legrest, Fixed 105º long                     59,51
65865-1      Calf Pad one piece  sw50, Soft          224,08
65871-1      Bend, Calf Pad sw50 45,28
67051-5      Tilt plate std black one Pair            82,80
67052-5      Tilt plate +50 black one pair            108,93
67053-5      Tilt plate low -30 one pair Black      108,93
67056-5      Tilt plate Forward Black pair          127,31
67057-5      Tilt plate Back 3cm Black pair          127,31
67059-5      Tilt plate back 30  & lowered 30, 1 pair 127,31
67711-6      Pin,                holder gas spring   17,34
67820-1      Tilt bar standard   cpl set             96,51
67825-1      Tilt bar extended   cpl set             82,02
68124-5      Lock arm, seat plate                     9,06
68124-6      Washer, lock arm    seat plate          7,50
68124-8      Catch, seat plate                       9,06
68129-2      Rail, seat frame    right               24,58
68129-5      Rail, seat frame    left with scale     30,27
69118-1      Bracket, lateral    neck support        70,90
69119-1      Housing, lateral    head support        55,37
69119-6      Washer                                  18,89
69346-1      Set Profile         Thoracic Supp. Swing 23,81
69355-1      Joint Thoracic supp. Swing left cpl      332,24
69355-2      Joint Thoracic supp. Swing right cpl     332,24
69585-1      Mount for Mug tray  Left, with lock     80,21
69585-2      Mount for Mug tray  Right, with lock    80,21
82143-1      Cover, armrest rail left                3,88
82144-1      Cover, armrest rail right               3,88
82218-5      Profile housing     with press plate    10,87
82219-5      Nut holder with nut cpl                 8,28
82449-1      Wire sleeve / 10 pcs                     46,58

Ersatzteilpreisliste HD-Balance 2026


